# Lecture

# Maintenance treatment in Inflammatory Bowel Disease (IBD)

# C. Markoglou

## SUMMARY

Ulcerative colitis and Crohn's disease are complex disorders reflected by wide variation in clinical practice.

Lifelong maintenance treatment is recommended for all patients with ulcerative colitis, especially those with left – sided or extensive disease and those with distal disease, who relapse more than once a year. Oral mesalazine 2g/day should be considered as first-line therapy. Steroids are not effective at maintaining remission. Azathioprine 1,5-2,5 mg/kg/day or mercaptopurine 0,75-1,5 mg/kg/day should be reserved for patients who frequently relapse, despite adequate doses of aminosalicylates. Patients who have failed to respond to immunomodulators benefit from repeated maintenance therapy with infliximab, ideally on an every 8 week basis.

The efficacy of drug therapy in the maintenance treatment of Crohn's disease depends on whether remission was achieved with medical or surgical therapy, on the risk of relapse and on the site of disease. Mesalazine seems to be ineffective at doses < 2 g/day. It is clearly ineffective for those who have needed steroids to induce remission. Azathioprine should be reserved as second line therapy. Steroid dependent patients and patients with steroid refractory disease should be considered for treatment with immunomodulators. Infliximab is effective at a dose of 5 mg/kg every 8 weeks in patients who have responded to the initial infusion. It is best used with immunomodulators. Moreover, it is the best evidenced-based therapy for the fistulating disease at the present time.

Ulcerative colitis and Crohn's disease, collectively termed

#### 2<sup>nd</sup> Dept of Gastroenterology, Evangelismos Hospital, Athens, Greece

Author for correspondence:

C. Markoglou, 10 Nikosthenous str., 116 35 Athens, Greece, Tel.: +210-7201609, e-mail: k9111957@otenet.gr inflammatory bowel disease, are complex disorders reflected by wide variation in clinical practice.

### Drugs used in the treatment of IBD

The principal drugs in the treatment of IBD are: aminosalicylates, corticosteroids, thiopurines, methotrexate, ciclisporin and finally infliximab and the new biological agents under investigation.

**Aminosalicylates:**<sup>1</sup> are available as oral tablets, sachets or suspension, liquid or foam enemas, or suppositories. They act on epithelial cells and moderate the release of lipid mediators, cytokines and reactive oxygen species.

Oral forms: ph dependent release (Asacol, Salofalc), time-controlled release (Pentasa), release of 5-ASA after splitting by bacterial enzymes in the large intestine (sulphasalazine (Salazopyrin), olsalazine (Dipendum).

**Corticosteroids:** oral prednisolone, prednisone, budesonide, foam or liquid enemas. Budesonide (Entocort, Budenofalk), a poorly absorbed corticosteroid, has extensive first-pass metabolism, thus limiting systemic side effects. It is released in the terminal ileum and right colon.

**Thiopurines**: they are immunomodulators and they induce T- cell apoptosis. Azathioprine is metabolized to mercaptopurine and subsequently to 6-thioguanine.

**Methotrexate:** oral, subcutaneous or intramuscular injection. Methotrexate metabolites have cytotoxic effects. They also inhibit cytokine and eicosanoid synthesis.

**Ciclosporin:** oral or intravenous, prevents clonal expansion of T-cell subsets.

**Infliximab** (**Remicade**): an anti-TNF monoclonal antibody with potent anti-inflammatory effects, possibly dependent on apoptosis of inflammatory cells.

#### Maintenance treatment of ulcerative colitis

Lifelong maintenance treatment is recommended for all patients, especially those with left-sided or extensive disease and those with distal disease who relapse more than once a year.<sup>2</sup> Discontinuation of medication is reasonable for those with distal disease, who have been in remission for two years. However, maintenance therapy with all 5 – ASA drugs may reduce the risk of colorectal cancer by up to 75%.<sup>3</sup>

Oral mesalazine 2g/daily should be considered as first –line therapy. Sulphasalazine 2-4 g daily comparing to the newer 5-ASA drugs has a higher incidence of side effects, however, selected patients may benefit (patients with a reactive arthropathy). Topical mesalazine 1g daily is best for patients with distal disease with/without oral mesalazine, but patients are less likely to be compliant.

All aminosalicylates have been associated with nephrotoxicity, which could be idiosyncratic or dose – related. Patients with preexisting renal disease are at higher risk. Aminosalicylates should be stopped if renal function deteriorates.

Steroids are not effective at maintaining remission.<sup>4</sup> Budesonide 6 mg/d prolongs the time to relapse in patients with medically induced remissions but does not meet the conventional criteria for maintenance of remission at 1 year.

Azathioprine 1,5-2,5 mg/kg/day or mercaptopurine 0,75-1,5mg/kg/day should be reserved for patients who frequently relapse, despite adequate doses of aminosalicylates.<sup>5,6</sup> They are also indicated in the group of patients intolerant to aminosalicylates. They are effective at maintaining remission in ulcerative colitis. Aminosalicylates could be administered with azathioprine, but there is limited evidence that this is necessary. Patients presented with gastrointestinal intolerance to azathioprine could be tried on mercaptopurine before being considered for other treatment.

Patients who have failed to respond to immunomodulators benefit from repeated maintenance therapy with infliximab,<sup>7-10</sup> ideally on an every 8 week basis. Given the immunogenicity of infliximab it is recommended that patients are started on immunomodulators before or at least simultaneously with infliximab treatment.<sup>11</sup> Thus, corticosteroid dependent patients can often be weaned from steroids.

Cyclosporin has serious shortcomings and is not con-

sidered an acceptable maintenance therapy in ulcerative colitis.

Growing evidence exists for a role of the intestinal micriflora in the pathogenesis of inflammatory bowel disease. Therefore treatment with probiotics, viable nonpathogenic microorganisms that confer health benefits to the host, has been proposed. According to recent studies probiotics show efficacy and safety in maintaining remission equivalent to mesalazine in patients with ulcerative colitis. Additionally they have been shown to prevent the development of pouchitis after pouch formation.

Ulcerative colitis is a premalignant condition in which prolonged medical treatment replaces surgery. Patients can keep their colon and, hence enjoy a better quality of life, than with an ileoanal pouch. As far as the detection of dysplasia and cancer is concerned, well organized surveillance programs will be more than necessary in the new era of treatment of ulcerative colitis.

#### Maintenance treatment of Crohn's disease

The general principles in the management of Crohn's disease are to consider the site (colonic, ileocolic, ileal, other sites) the pattern (inflammatory, structuring, fistulating) and the activity of the disease, before treatment decisions are made in conjunction with the patient. The severity of Crohn's disease is more difficult to assess than ulcerative colitis.

The efficacy of drug therapy depends on whether remission was achieved with medical or surgical therapy, on the risk of relapse and on the site of disease. Smoking cessation is a very important factor in maintaining remission.<sup>12</sup> Patients with Crohn's disease who smoke should be offered help to stop (councelling, nicotine pathes).

Mesalazine seems to be ineffective at doses < 2g/day. It is clearly ineffective for those who have needed steroids to induce remission.<sup>13</sup>

Azathioprine 1,5-2,5 mg/kg/day or mercaptopurine 0,75-1,5mg/kg/day are effective.<sup>14-16</sup> Because of their potential toxicity should be reserved as second line therapy.

Methotrexate is appropriate for the patients who are intolerant of azathioprine, or who have failed azathioprine / mercaptopurine therapy. Methotrexate 15-25 mg IM weekly is effective especially for patients whose active disease responded to IM methotrexate.<sup>17</sup> Subcutaneous or oral treatment may be effective. Folic acid 5 mg /week may reduce side effects. Immunomodulation with azathioprine, mercaptopurine or methotrexate is usually appropriate if patients relapse after discontinuation of steroids more than once per year.

Sulphasalazine is not recommended in the maintenance treatment of Crohn's disease.

Corticosteroids appear not effective. Long term treatment with steroids is undesirable.<sup>18</sup> Patients who have a poor response to corticosteroids can be divided into steroid refractory and steroid dependent. Steroid – refractory disease can be defined as active disease in spite of an adequate dose and duration of corticosteroids (prednisolone >20 mg/d for > 2 weeks). Steroid dependent may define a patient who relapses when the steroid dose is reduced below 20 mg/day, or within 6 weeks of stopping steroids. These patients should be considered for treatment with immunomodulators. Immunomodulation should be tried if steroids cannot be withdrawn without deterioration of disease activity.

Azathioprine 1,5-2,5mg/day or mercaptopurine 0,75-1,25 mg/kg/day are the first choice agents for patients with steroid - dependent disease. Monitoring the patients to detect neutropenia is advisable. However, there is no evidence that this is effective because profound neutropenia and sepsis can develop rapidly.<sup>19</sup> Some patients at risk of neutropenia can be identified by thiopurine methyltransferase activity measurement. However, this is not recommended, as according to large published series the use of azathioprine is safe without this assay. When the overall risks and benefits of prolonged maintenance therapy with azathioprine are balanced, it is likely that most clinicians will accept the small risk of a lymphoid malignanacy or myelodysplasia and the small risk of opportunistic infections to prevent the ongoing morbidity and impact on quality of life related to the chronic symptomatic activity of Crohn's disease.

Methotrexate IM 25mg weekly for up to 16 weeks followed by 15 mg weekly is effective for chronic active disease. Oral therapy is equally effective for many patients.

Infliximab is effective at a dose of 5-10 mg/kg every 8 weeks in patients who have responded to the initial infusion. It is best used with immunomodulators. Infliximab should be reserved for patients with moderate to severe Crohn's disease who are refractory to treatment with steroids, mesalazine, azathioprine/mercaptopurine, and methotrexate. It should also be reserved for patients who do not tolerate the above treatments and for the patients where surgery is considered inappropriate.

Infliximab is effective not only for inducing but also for maintaining fistula closure.<sup>20</sup> It is the best evidencedbased therapy for the fistulating disease at the present. However, concomitant immunosuppression is required.

Antibiotics may be effective for fistula closure and cyclosporin as well, however, placebo-controlled trials need to be performed.

#### Postoperative maintenance treatment

Metronidazol 20mg /kg/day for three months is effective in patients with ileocolic resection. Metronidazole effectively delays recurrence for up to 18 months. In patients with ileal resection and ileocolonic anastomosis, metronidazole 20mg/kg/day for three months was effective for reducing the frequency of severe endoscopic recurrence.<sup>21</sup> However, it failed to show efficacy for maintenance of clinical remission at 1 year. A major side effect of metronidazol is peripheral neuropathy.

Mesalazine >2 gr/day lowers postoperative recurrence in small bowel disease, but is ineffective after colonic resection. Azathioprine (1,5-2,5mg/kg/day) and mercaptopurine (0,75-1,25mg/kg/day) may be better than mesalazine in preventing postoperative recurrence.

Cessation of smoking significantly reduces postoperative relapse and patients should be strongly advised to stop and be offered help to achieve this.

#### REFERENCES

- Sandborn WJ, Hanauer SB. Systematic review: the pharmacokinetic profiles of oral mesalazine formulations and mesalazine prodrugs used in the management of ulcerative colitis. Aliment Pharmacol Ther 2003:17:29-42.
- Sutherland LR, Roth D, Beck P et al. Oral aminosalicylic acid for maintaining remission in ulcerative colitis. Cochrane Database Syst Rev 2002; (4) CD000544
- 3. Eaden J, Abrams K, Ekbom A, et al. Colorectal cancer prevention in ulcerative colitis: a case-control study. Aliment Pharmacol Ther. 2000; 14:145-153.
- Franchimont D, Kino T, Galon J, et al Glucocorticoids and inflammation revisited: the state of the art. Neuroimmunomodulation 2003:10: 247-260.
- 5. Walmsley RS, Ayres RCS, Pounder RE, et al. A simple clinical colitis index. Gut 1998: 43:29-32.
- Mantzaris GJ, Sfakianakis M, Archavlis E, et al. A prospective randomized observer – blind 2-year trial of azathioprine monotherapy versus azathioprine and olsalazine for the maintenance of remission of steroid-dependent ulcerative colitis. Am J Gastroenterol 2004; 99:1122-1128.
- Rutgeerts P, Van Assche G, Vermeire S. Optimizing anti

   TNF treatment in inflammatory bowel disease. Gastro

enterology 2004; 126:1593-1610.

- Truelove SC, Witts LI. Cortisone in ulcerative colitis: final report on a therapeutic trial. BMJ 1955ii:1041-1048.
- Rutgeerts P, Feagan BF, Olson A, Johanns J, Travers S, Present D, Sands B, Sandborn W. A randomized placebo-controlled trial of infliximab for active ulcerative colitis: Act 1 trial. Gastroenterology 2005; 128:A-105 (abstract).
- Sandborn WJ, Rachmilewitz D, Hanauer S, Lichtenstain G, de Villiers W, Olson A, Johanns J, Travers S, Colombel JF. Infliximab induction and maintenanace therapy for ulcerative colitis: the Act 2 trial. Gastroenterology 2005; 128: A-104 (abstract).
- 11. D' Haens G. Infliximab for Ulcerative Colitis: Finally Some Answers. Gastroenterology 2005; 128: 2161-2166.
- Cottone M, Rosseli M, Orlando A, et al. Smoking habits and recurrence in Crohn's disease. Gstroenterology 1994; 109:643-648.
- Modigliani R, Colombel JF, Dupas JL, et al. Mesalamine in Crohn' disease with steroid-induced remission; effect of steroid withdrawal and remission maintenance. Gastroenterology 1996; 108:688-693.
- Pearson DC, May GR, Fick GR, et al. Azathioprine for maintaining remission in Crohn's disease. Cochrane Database Syst Rev 2000; (2):CD000067.
- 15. Lemann M, Bouhnic Y, Colombel J, et al. Randomized

double blind, placebo – controlled, multicentre, azathioprine withdrawal trial in Crohn's disease. Gastroenterology 2002; 122: A23.

- Hanauer SB, Feagan BG, Lichtenstain GR, et al. Maintenance infliximab for Crohn's disease: the ACCENT 1 randomized trial. Lancet 2002; 359:1541-1549.
- Feagan BG, Fedorak RN, Irvine EJ, et al. A comparison of methotrexate with placebo for the maintenance of remission in Crohn's disease. North American Crohn's Study Group Investigators. N Engl J Med 2000; 342:1627-1632.
- Colombel JF, Ferrari N, Debuysere H, et al. Genotypic analysis of thiopurine S- methyltransferase in patients with Crohn' disease and severe myelosuppression during azathioprine therapy. Gastroenterology 2000; 118:1025-1030.
- Lofberg R, Rutgeerts P, Malchow H, et al. Budesonide prolongs time to relapse in ileal and ileocaecal Crohn's disease. A placebo controlled one year study. Gut 1996; 39:82-86
- Sandborn WJ, Fazio VW, Feagan BG, et al. AGA technical review on perianal Crohn' disease. Gastroenterology 2003; 125:1508-1530.
- Rutgeerts P, Hiele M, Geboes K, et al. Controlled trial of metronidazol treatment for prevention of Crohn's recurrence after ileal resection, Gastroenterology 1995; 108:1617-1621.